
DLED 36 BRICK-Parts List Page 1 / 2 

S/R PART NUMBER DESCRIPTION PART NAME QTY REMARK

7 80105010015 TB05-03-M8*32 plastic head screw 2

6 80105010021 TB05-003-M6*12 plastic head screw 2

5 801020128390A LB-60L-08A right bracket 1

4 801020128380A LB-60L-05A left bracket 1

3 801020129340A LB-12T-01A-11 handle 1

2 80101110047AA LB-12-09 handle washer 2

1 10-0071-01-00-00 head assembly 1

S/R PART NUMBER DESCRIPTION PART NAME QTY REMARK

16 203010529 PCB0221A PCB assembly 1

15 80105050003 lib_qlock-02 quick lock washer 3

14 80105050002 lib_qlock-01 quick lock 3

13 801020123890A LB12HP-01A-01 side board 2

12 2012400420A LB12C-01B-02 main bracket II 1

11 2012400410A LB12C-01B-01 main bracket I 1

10 801020130660A LB12C-01A-05 lens presser 2

9 801020130670C LB12C-01A-04 PCB bracket 1

8 80102012939AA LB-12T-01A-15 PCB plate 3 1

7 80102012938AA LB-12T-01A-14 PCB plate 2 1

6 80102012937AA LB-12T-01A-13 PCB plate 1 1

5 80201010147DD LB-12S-01 front cover 1

4 80201050019 LB-12-01C-01 diffuse filter 1

3 80407040026 EPM-H60S5 electronic transformer 1

2 10-0071-01-01-00 washer board assembly 1

1 10-0054-01-02-00 back cover assembly 1

S/R PART NUMBER DESCRIPTION PART NAME QTY REMARK

10-0071-00-00-00 

10-0071-01-00-00 

10-0071-01-01-00 



DLED 36 BRICK-Parts List Page 2 / 2 

10 80105040163 TB05-023-M4X15 screws 1

9 80302070014 LL03ED-BA45L Lens 4

8 203010674 LJB0035A LED PCB 4

7 801010400250 lib_screw-01-th  columnar spring 1

6 80105050004 lib_qlock-03 quick lock holder 3

5 801011100890 LIB-SCREW-01-ZUO-A M4 screw holder 1

4 80102013035AC LB12C-01A-03 fixed plate for LED PCB 1

3 801020130650A LB12C-01A-02 reflector fixing board 1

2 801020130640A LB12C-01A-01 reflector compressed board 1

1 80416020010 250V 15A 90℃ thermostat 1

S/R PART NUMBER DESCRIPTION PART NAME QTY REMARK

10 80414090008 φ11.4*6.8 黑色 switch cover 4

9 80408040006 SS-8B-VDE-NEW-4.8 power holder 1

8 80414010002 R9-22A power switch 1

7 203010521 PCB0210A PCB assembly 1

6 80104090007 M6*12 黑锌 Saft rope ring 1

5 207050038 PCB0211B_A00 XLR socket ASS'Y 1

4 801020123910A LB12HP-01A-02-A back board 1

3 80102011039BJ LB-12-17 strengthen washer 1

2 80408040005 C4RF-2004-C-4.8 power holder 1

1 80416030015 5T 2A 250V fuse 2

10-0054-01-02-00 


